Dayton Operating Instructions and Parts Manual 2LYW4, 2LYWS and 2LYW6

For Repair Parts, call 1-800-323-0620
24 hours a day - 365 days a year

Please provide following information:

~Model number

-Serial number (if any)

-Part description and number as shown in parts list
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Figure 2 ~ Repair Parts Hlustration for Stainless Steel Wall Mount Fans
Repair Parts List for Stainless Steel Wall Mount Fans

Reference Part Number for Models:

Number Description - 2LYwWq 2LYWS 2LYWe Quantity
1 Adapter Plate 05201 05201 05201 1
2 Motor Bracket 05202 05202 05202 1
3 5/16-18 Nut 06192 06192 06192 2
4 " 5/16" Lock Washer 06189 06189 06189 2
5 5/16-18 Bolt 06194 06194 06194 2
6 172" Lock Washer 06188 06188 06188 1
7 172-13 Nut 06191 06191 06791 1
8 1/4-26 Nut 06190 06190 06190 1
9 1/4 Washer 06196 06196 06196 2

10 1/4-20 Bolt 06193 06193 06193 1

1t 1/2-13 Bolt 06199 06199 06199 1

12 Washer Flat , 06184 06184 06184 4

13 Lock Washer 06183 06183 06183 4

14 3/8-16 Bolt 06185 06185 06185 4

15 Front Guard 01886 07088 07084 1

16 Rear Guard 01887 07089 07085 1

17 Motor 78039 78040 78042 1

18 Blade 05245 05246 72401 1

19 Set Screw 06186 06186 06186 1

20 Safety Cable 00107 00107 00107 1

21 Cable Clamps 0109 00109 00109 1
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